



TEST REPORT

98, Gyoyukwon-ro, Gwacheon-si, Gyeonggi-do, 13810, Korea

TEL 82-33-744-8100

FAX 82-33-744-8866

Report No : TAK-2018-065171

Receipt Date : 2018.04.19.

Representative : Bae Jin Woo

Test Completion Date : 2018.04.30.

Company name : BL Tech Co., Ltd.

Address : 84, Toegyongong-ro, Chuncheon-si, Gangwon-do, Korea(Rep.)

Sample name : PRAX Repair Tape

Test Results

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Thermal Expansion Coefficient Circumferential 90 Degree	$\mu\text{m}/\text{m} \cdot ^\circ\text{C}$	-	14.8	ASTM E831 - 14
Thermal Expansion Coefficient Axial 0 Degree	$\mu\text{m}/\text{m} \cdot ^\circ\text{C}$	-	8.0	ASTM E831 - 14

Temp. range : (-50 ~ 150)°C

Heating rate : 5°C/min

Mode : Expansion

- Usage of Report : QUALITY CONTROL

- Note :
1. The test results of this test report are only limited in to the samples and sample names provided by the client and do not guarantee the quality of all products of the client. You Can check website (www.ktr.or.kr) or QR code to verify the authenticity of the certificate.
 2. This test report shall be used only within the purpose of its defined usage and shall not be used to public relation, advertisement and lawsuit.
 3. This test report is only valid when printed on KTR original report paper with hologram and when re-issued by KTR. The copy and the electronic file of the test report are only for reference.

Choi Byung Il

Prepared by Choi Byung Il

Tel : 02-2092-3702

You Seok

Reviewed by You Seok

Tel : 1577-0091(ARS ①→④)

2018.04.30

Korea Testing & Research Institute

President

Byun, Jong-Rip



QR Code for forgery